



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17230

No. T5/922/2021-22/RNK-TVPM

Date: 11.10.2023

Ref:- Your request letter no.QA/SFS/008/90 dtd 11.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project: SFS AMBER Blue Block - Ninth floor column

Amount:1416/-	Invoice No. 4211	Invoice Date: 09.10.2023
---------------	------------------	--------------------------

To The Senior Manager(QA)

Skyline Foundation & Structures (P) LTD.

## TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm <sup>2</sup> )
1	M <sub>45</sub>	11.09.2023	1100	48.89
2	M <sub>45</sub>	11.09.2023	1080	48.00
3	M <sub>45</sub>	11.09.2023	1030	45.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17231

No. T5/922/2021-22/RNK-TVPM

Date: 11.10.2023

Ref:- Your request letter no.QA/SFS/008/91 dtd 11.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project: SFS AMBER Green Block - 8th floor column

Amount:1416/-	Invoice No. 4211	Invoice Date: 09.10.2023
---------------	------------------	--------------------------

To The Senior Manager(QA)

Skyline Foundation & Structures (P) LTD.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M <sub>45</sub>	12.09.2023	1040	46.22
2	M <sub>45</sub>	12.09.2023	1020	45.33
3	M <sub>45</sub>	12.09.2023	1030	45.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



# KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17232

No. T5/922/2021-22/RNK-TVPM

Date: 11.10.2023

Ref:- Your request letter no.AB-113/AE/ATR/2023-24 dtd 03.10.2023

Testing of: Interlock Paver Block supplied for testing compressive strenght (80mm thick).

Project:LID &EW-Athiyanoor Block Panchayath 2023-24 Annual Plan Pro.No.36/24

Chowara old SC colony first approach road.

Amount:472/-	Invoice No. 4205	Invoice Date: 09.10.2023
--------------	------------------	--------------------------

To The Assistant Engineer  
LSGD Sub Division,  
Athiyanoor Block Panchayat.

## TEST RESULTS

Identification of the Block	Area of the Block (mm <sup>2</sup> )	Maximum Load Taken(KN)	Compressive Strength (N/mm <sup>2</sup> )	Correction Factor	Corrected Compressive Strenght (N/mm <sup>2</sup> )
1	30669	1280	41.74	1.12	46.75

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer